EPA-600/2-79-096

EVALUAT ION OF FLOW EQUALIZATION
IN
MUNICIPAL WASTEWATER TREATMENT

by

J. E. Ongerth
Brown and Caldwell, Incorporated
Seattle, Washington 98119

Contract No. 68-03-2512

Project Officer

Francis Evans, 111
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

4

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO L5268

May 1979



DISCLAIMER

This report has been reviewed by the U. S. Environmental
Protection Agency, Municipal Environmental Research Laboratory,
and approved for publjication. Approval does not signify that
the contents necessarily reflect the views and policies of the
[...]
Ada 8TP, WV 70 B 0.4090
Westside STP, WV 71 A
Ely, MN A 0.055

a -
A = BEqualization facility for diurnal flows

(in~line and side-line).

B = Equalization facility for storm flows.

102



TABLE 14. OPERATIONS AND MAINTENANCE COSTS FOR EQUALIZATION

BASINS
Equalization
a facility - Annual

Plant name Ref no. | Type® vol., mg O&M cost , S
Capacity < 1 mgd Tables 7 & 8
Deer Creek, CA 2 A 3.000
Rancho Bernardo 3 A 0.200 Minimal
Willits, CA 4 B 16.000 800
Northeast Oskaloosa, ‘

IA 5 B 4.070 Minimal
Southwest Oskaloosa, ’ ’

IA 6 B 4.070 Minimal
Boyne City, MI 7 A 57.000
Dawson, MN 10 A 0.260 13,414
Weatherford, OK 27 A 8.150 2,252
Salina, UT 31 A 0.500 :
Lake Samish, WA 33 A 8.020 1,095
Capacity > 1 mgd Tables 2 & 10
Cypress Creek, AL 1 B 4.000 5,000
5 Mile Creek, AL 2 B 30.000
Valley Creek, AL 3 B 5.000 10,000
Central Contra Costa, CA 4 B 164.000 20,000
Chino Basin, CA 5 A 1.200 Minimal
Laguna, CA 6 B 17.000 ‘Minimal
Pismo Beach, CA 7 A 0.375
Redlands, CA 8 A 1.250 .
Rohnert Park, CA 9 A 0.750 Minimal
Rossmoor San Inc., CA 10 A 2.500 33,435
Sacramento, CA 11 A 222.000
Valley Comm., CA 13 - o 2.300 1,872
Livermore, CA 14 B 20.000 Minimal
Broomfield, CO 16 A - 2.000
Ankeny, IA 18 B 4,000 3,000
Dowagiac, MI 24 B 4,900 Under const
Grand Rapids, MI 28 A 10.000 14,728
Jackson, MI 30 A 12.500
Trenton, MI 38 .B 13.500 "Minimal
Warren, MI 40 A 50.000
Brookhaven, MS 42- A 81.000 Minimal
Greneda, MS 43 B 72.000 . "Minimal
Joplin, MO 44 A 14.660 - Minimal
Warrensburg, MO 45 A 0.530 Minimal
Watertown, SD 55 B 2.000 Minimal
Amarillo, TX 56 A 3.000
Duck Creek, TX 57 A 11.80¢0 32,500
Sandy Suburban, UT 62 A 0.700 .

(continued)

103



TABLE 14 (continued)

Equalization
facility Annual

Plant name Ref no Typea vol., mg O&M cost, $
Capacity > 1 mgd, continued
Lower Potomac, VA 63 A 14.00 50,000
Moore Creek, VA 64 a 4.60 25,000
Potomac Regional, VA 65 A 14.30 20,000
Upper Occaguan, VA 67 A 45 & 10 Minimal
Lacy~Olympia-Tumwater,

WA 68 B 2.50 Not const
Dry Creek, WY 74 A 2.50 3,500
qa = Equalization facility for diurnal flows

(in-line and side-line).
Equalization facility for storm flows.

A log-log regressional analysis of 0O&M cost data is shown
in Figure 19. An attempt was made in the analysis to develop
cost curves for both in-line facilities (used for either all or
excess daily flow) and side-line installations (used primarily
for storm inflow). No apparent correlation was observed between
type of use and complexity or size of the equalization structure.

The O&M cost data listed in Tables 13 and 14 were also com-
pared on the basis of size of the associated treatment plants.
A log~log regressional analysis of these data is shown in Figure
20. Although these data varied greatly, a more reasonable
pattern emerged that indicates that 0&M costs associated with
equalization facilities are more closely related to the size of
the wastewater treatment plant than to the size of the equali-
zation facility installed.

A flow equalization facility must obviously produce some
additional O&M costs for a wastewater agency because of the
additional equipment and controls involved in such an operation.
Recorded observations at several plants previously studied by
others, and survey data received during this study indicate that
only a negligible amount of operator time is required on a day-
to-day basis for routine operation and maintenance procedures
for both in-line and side-line installations. Major cost fac-
tors were primarily for repair of equipment and control systems.

104



08
06

04

02

6
ANNUAL O 8 M COST(I0) DOLLARS

002

.C)Oll

VOLUME OF EQUALIZATION STRUCTURE (Ioegol)

i A‘.T,
| . Sl | .
e SIDELINE (STORM FLOW) EQUALIZATION TANKS.
! SIDELINE (STORM FLOW) EQUALIZATION BASINS
{® INLINE EQUALIZATION TANKS ‘ ‘ - .
@ INLINE EQUALIZATION BASINS !
; A4
. 7 ‘
° i HQ\Q’/' s
NN Y
Jdllil e o2 SIDELINE STRUCTURE —
@ (ol -(STORM FLOWS)
AL A [ -
° o W . P :
“ o 0.53
= IRyd COST=9597.23
- T |
s “S_INLINE STRUCTURE
A I -
/
— A
< / o ‘EJ»
lo) 0 // !
[ & ] ‘ 19 i .| INLINE FACILITY= 23 ENTRIES
L/%>/ ) . : T ! € SIDELINE FACILITY=1 ENTRIES
756 ©.80Q | |a ‘ ,J.lll
2 3 456 8| 2 3 4 5678900 20 30 40 60 80I00 200 300 -

Figure 19. Operation and maintenance cost as a function of

equalization volume

105



v P o Nobo
e b o

()

I

T

RED-RUN DRAIN

SIDELINE (STORM FLOWS) EQUALIZATION TANKS
INLINE EQUALIZATION TANKS

SIDELINE (STORM FLOWS) EQUALIZATION BASINS
INLINE EQUALIZATION BASINS

NUAL O08M COST ( 108) DOLLARS
o]
@

NNU
[oqeXe)
000
D N

<005
.004

.003

.002

.001

@ \NE O\~

1

\>’ 4

B

2 3 4 5.67.89I 2 3 4 567890 20 30 40 506070 100

SIZE OF SEWAGE TREATMENT PLANT (MGD)

Figure 20. Operation and maintenance cost of equalization

facilities as a function of treatment plant
capacity

106



. SECTION 5
EQUALIZATION PERFORMANCE EVALUATION
CASE. HISTORIES. ' -

Introduction

Increased treatment process stability and improved perfor-
mance are presumed benefits of equalization frequently cited in
favor of including it as a treatment component. Treatment pro-
cess design relationships and extensive qualitative reasoning
generally support these assumptions. : But current understanding
of the complex interactions between treatment process compo-
nents under typically variable diurnal loading conditions is
not sufficient to quantitatively predict the benefits of equall—
zation. Nevertheless, efforts to define its cost effectiveness
require quantitative information. Recent EPA sponsored equali-
zation studies and treatment plant operating records obtained
in this study have, therefore, been analyzed to determine quan-
titative effects of equalization on both performance level and
day-to-day variability of ‘conventional wastewater treatment
fac111t1es.

To evaluate effects of equalization on treatment process
and plant performance using only existing plant operating
records, a careful selection of the different types of data is
essential. A broad range of influent, environmental and
operatlonal factors affect treatment plant performance. To
minimize the influence of extraneous variables, treatment plants
.should be selected for analysis primarily if equalization has_
been added to an existing plant as the only significant physical
or operational change during the period of interest. In such
cases existing plant operating records can be analyzed for the
years preceding and following the time equalization began.
Significant effects of equalization on average daily performance
may be identified, giving appropriate consideration to differ-
ences in influent conditions of the respective periods of
operations. Very few suitable treatment plants are in exis-
tence, and fewer yet have operating records adequate for thor-
ough analysis. In a few cases, where data are available, two -
-years of equalized flow performance data are presented in
separate comparisons. Before and after data is supplemented

107



with data from additional treatment plants (with and without
equalization) having detailed operating records available for
analysis. The performance analysis includes treatment facili-
ties in a range of sizes, treatment types, and types of equali-
zation facilities (Table 15).

Performance characteristics of plants studied are estab-
lished by means of probability plots, as described in Section 2.
Data are analyzed uniformly for plant influent and secondary
effluent; where available, primary and tertiary effluent analyses
are included. Typically, operating records reflect daily average
flows and concentrations, with concentrations composited pro-
portional to flow. One year (365 consecutive days) of operating
data is used where possible to provide a description of typical
operating conditions. Performance characteristics are estab-
lished for each plant on the basis of BOD and TSS concentra-
tions. Characteristics are also examined for some plants in
terms of BOD and TSS loadings to illustrate the significance of
differences between flow and concentration distributions over a
typical annual cycle.

In most cases, logarithmic transformations are found to
normalize both influent and effluent distributions. Comparisons
must be made in terms of the logarithmic standard deviations and
coefficients of variation in spite of the lack of physical sig-
nificance. In an effort to best describe observations of plant
performance characteristics and effects of equalization,
graphic presentations are used, permitting the reader to supple-
ment comparisons discussed. Effects on the performance level
are reflected by median and mean values of respective data sets.
Effects on day—-to-day process variability are shown by the
slopes of the respective distributions.

The treatment plants for which data are analyzed have
widely varying characteristics, so comparison of plant perfor-
mance should be made with due caution. In spite of the variety
of characteristics among plants, and the wide range of design
and operating factors other than equalization (or the lack of
it) , general patterns may be found that can be attributed to
equalization effects. The annual performance characteristics
required for compliance with secondary treatment standards
(Figure 16), as described in Section 2, provide a generalized
basis for evaluating performance of individual plants.

Activated Sludge Plants

EPA MERL Pilot Plant--

An in-house study of the effects of input variations on
activated sludge treatment was conducted by the EPA at the
Municipal Environmental Research Laboratory, Cincinnati, Ohio.
Facilities consisted of two independent, parallel, 20 gpm

108



TABLE 15.

TREATMENT FACILITIES

FOR PERFORMANCE EVALUATION

_ Plant type Design Equalizétion, Operating
and location capacity - type " -data
Activated sludge: -
EPA Pilot Plant, '

" Cincinnati, OH 2 @ 20 gpm Constant flow Side-by=-side
Walled Lake-Novi, MT 0.7 mgd Side-line - Equalized
Tecumseh, ML 1.4 mgd In-line Before/after
Ypsilanti Twp, MI 3.7 mgd, In-line- Side-by~side

' 3.8 mgd unequalized )
Pontiac, MI 8.5 mgdl Side-line Equalized
Amarillo, TX 9.5 mad Side-line Before/after
Warren, MI 35 mad Emergency Unequélized
3§nton, WA 29 mgd Influent Part.

regulation equalized
Newark, NY 1.8 mgd In-line Unegualized/
equalized
Trickling filter:
Palmyra, NJ 0.53 mgd In-line Before/after
Midland, MI 6.5 magd Side-line Equalized
Bay City, MI 12 mgd - Unequalized
Oxidation ditch:
Dawson, MN 0.26 mgd Variable Equalized
A.S. vol.
Arlington, WA ' - Unequaliied

109



capacity activated sludge treatment trains. Flow to one plant
was maintained at a constant 20 gpm, and the other was maintained
at a daily average flow of 20 gpm, with diurnal peak to average
variations of 1.5, 2.0 and 2.5:1 imposed during consecutive study
periods of approximately 3 months each. Since flow to the plants
was provided by pumping directly from the raw sewage source, no
concentration equalization was provided in the constant flow
system; as shown by values (Table 16) determined from diurnal
sampling during each of the peak-to-average flow periods. Unit
process loading rates were maintained as follows: primary
clarifier overflow rate = 1,200 gpd/ft2; aeration tank loading

= 35 1lb BOR/1,000 ft3; secondary clarifier overflow rate =

650 gpd/ft2.

TABLE 16. EPA INHOUSE STUDY: PEAK-TO-AVERAGE
(P/A) FLOW AND LOAD RATIOS

P/A Load (COD) P/A Load (COD)
P/A Flow Date Constant Flow Varying Flow
1.5 Feb "74 1.6 2.1
1.5 Apr '74 1.8 1.7 1.6 1.85
2.0 Jul '74 1.7 2.4
2.0 oct '74 1.4 1093 2.2 2-1
2.5 Jan '75 1.4 2.5
2.5 Jan '75 1.3. (TSS) 2.4 [(TS8)
2.5 Feb '75 1.7 2.3
2.5 Apr '75 1.8 2.7

Influent, primary effluent, and secondary effluent TSS and
BOD concentration distributions of the parallel constant and
diurnally varying flow pilot plants are shown in Figures 21 and
22 for a peak-to-average flow ratio of 1.5; Figure 23 and 24 for
a peak-to-average flow ratio of 2.0; and Figures 25 and 26 for a
peak-to-average flow ratio of 2.5. Differences between distri-
butions of primary effluent TSS and BOD concentrations and loads
at all three levels of peak-to-average flow were slight. 1In
addition removals observed were not typical of conventional ex-
perience. Accordingly, little emphasis is placed on this.in-
formation, and more detailed comparison will not be made.

Distributions of secondary effluent BOD and TSS at a peak-
to-average ratio of 1.5 were virtually the same for constant
and varying flow conditions. The pattern of similarity between
TSS and BOD distributions was observed to continue in the other

110



TSS CONCENTRATION, mg/!I

1000

800
700
600
500
400
300
i e CONSTIAN] DIURNAY FLOW
200 \[/ NFLUEZNT%
B\\\\\Q\
{00 7 e
cg S
gg ~hiurNAL [FLOW NS
PRIMARY| EFFLJUENT T
50
40 :
30 ONST FLOW \
. PRIMARY EFFLUENT
20 ‘ ,
‘ \ IURNAL FLOW
, » < - sschrﬁ)AﬁY ERFLUENT
16) i =
8 g
g
6
: -
a N
O
3 ONSTANT F1.
SECONDWRY ERFLIUENT s
. 2 : !
L :
Ol 0l ] [0 20 30405068070 80 90 - 99 999 9999

PERCENT OF VALUES GREATER THAN

Figure 21. Distribution of weekly TSS concentrations,
EPA in-house study (P/A = 1.5)

111



mg/1

BOD CONCENTRATION,

1000

800
700
600
500
400
300
200
L+ CONSTANT & DIURNAL FLOW
\\\(K NFLUENT
\EI
'00 — L3 Q\ (o)
80 N
70 < C
60 ~DIURNAI FL N
50 PRIMARY EFFLUENT] \{
40 CONSTANT FLOW J
30 ' PRIMARY EEFLJUENT =]
_\ L hiuRNAL Flow
20 ‘N’ SECOI\iDAFY EFFLUENT
O\\
~—
NN
10 -
8 S
g ONSTAN[T FLO
6 ECONDARY EFFLUENT ~ -
5
4
3
2
I
.0l 0l ] 10 203040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN
Figure 22. Distribution of weekly BODs5 concentrations,
'EPA in-house study (P/A = 1.5)

112



mg/ |

TSS CONCENT‘RATION,.

| 1000

800
700 . .
600 ' 7
500 ~ | —
400 : ‘\\\\‘ ONSTANT & DIURN
| o NFLUENT |
300 X . N | _
200 ' N TNe
TR
. N~
: s‘\\\\\a\ﬁb\\\
100 N wana Frdw | PSS TSN
——N RIMARY—EFRLUENT ~— —
80 S N \
3 K ]
&3 NG N H v
50 N N —CONSTA %l
40 ‘ \\ K»\ RIMARY| EFELUENT
30 - 7 - \\\\\
20 : / »
CONSTANT FLOW
SECONDARY EFFLUETT—T\/ N\\
10 ' \\
g : ANR,
6 DIURNAL FlLow AR\ Y
5 SECONDARY EFFLUENT AN
4 | N
N
3
2
1

.0l ol | I0 203040506070 80 90 - 99 999 9999
PERCENT OF VALUES GREATER THAN

Figure 23. Distribution of weekly TSS concentrations,
EPA in-house study (P/A = 2.0)

113



mg/|

BOD CONCENTRATION ,

1000

800
700
600
500
400
300 S
~—— P—— ONSWW
™~ NFLUENT
200 \\\.q —~
\\KB\ o
DIURNAL [FLOW TN:!:E
PRIMARY |EFFLUENT ="
100 ——
918 ONSTANT FLO e ~—
60 RI YIEFFLUENT
50
40 ~
%:‘ e DIURNAL._ FL{
20 Qo,( SECONDARY EgFLUENT
-t
\\0\\
10 -
8 ONST, 7 N
> ECONDARY! EFFI T S )
6 AN
5 o~
4
3
2
|
.0l 0.l | iI0 203040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN
Figure 24. Distribution of weekly BODg concentrations,

EPA in-house study (P/A

114

= 2.0)



TSS CONCENTRATION, mg/!|

1000

800
700
600
500
400
300 . :
~ ' CONSTANT & DIURNAL Frow
ad N NFLUENT
200 <
N .
:E'\ NQTN\ _——DIURNAL FLOW
— : m\% PRIMARY EFFLUENT
100 / *E
80 — =
& >
50 = \\ c@ﬁ? ANT FL W\\)
40 No RIMARY EFFLUENT
30 N
NG
20 - NURNAL  FLOW — A
SECONDARY EFFLUENT \\ .
-8, ONSTANT F / I\
6 ONDARY [EFFLUENT=A"
5
4
3
2
| : —
.0l 0.l | 10 203040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN
Figure 25. Distribution of’weekly TSS concentrations,

EPA in-house study (P/A

115

= 2.

5)



BOD CONCENTRATION, mg/I

1000

800
700
600
500
400 WO\
300 \\\‘ — ONSIANJ_&ﬂuRNAI_ELmJ
\\ PNFL.U?NT
200 \
\\
. \\ DIURNAL FLOW
. §Q° PRIMARY EFFLUENT
100 N Y
80 /I
28 CONSTANT |FL A 7
PRIMARY EFFLUENT .
40 ~
30 & =
. N
20 .
—=DIURNAL | FLOW
\B:L\< SECONDARY EFFLUENT
b\ \
10 ~—
8 ~J
Z CONS VAN [0)
l:bOYFDA'RY FELOUOENT Sl ———"
5 \\
4
3
2
| .
.0l 0. ] 10 203040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN
Figure 26. Distribution of weekly BODg concentrations,

EPA in-house study (P/A = 2.5)

1le



two peak-to-average ratio periods. As the peak-to-average ratio
was increased, the difference between distributions for constant
and varying flow conditions is observed to increase. At a peak-
to-average ratio of 2.0, performance under constant flow was
better in terms of both TSS and BOD, with differences in mean
values of approximately 10 percent and 25 percent respectively.
Variability of BOD performance was slightly greater for constant
[...]
50 o PRIMARY EFF]UENT == z o
o (1976) e IR

EQUALIZED , A
30 RN SECONDARY EFFLUENT . \E\
L] \

/‘

\ 3 .
a (1976)
a \

20

BOD CONCENTRATION, mg/I

Q

g >
3073
V17157

P AN

N D OoO~ND

—

A

»olo TP

[ <}

N

°
|

Ol - 0l | 10 20 3040506Q70 80 90 99 999 99.99
PERCENT OF VALUES GREATER THAN

Figure 52. Distribution of BODg concentrations, Pontiac, Michigan,
' FEast Boulevard Plant, 1973 and 1976-1977

149



Annual distributions of average daily influent and effluent
TSS and BOD concentrations at the Auburn plant are shown in
Figures 53 and 54. The 1973 and 1976-1977 data used correspond
to those used to characterize operation prior to and following
equalization use at the East Boulevard plant. The major im-
provements in primary and secondary TSS and BOD effluent dis-
tributions are attributed to individual unit process loading re-
ductions resulting from expansion of the Auburn plant; including
primary clarifier, activated sludge, and secondary clarifier
capacity.

Comparison of Auburn and East Boulevard plant performances
for the 1976~1977 period does not permit any conclusions to be
drawn with respect to the significance of equalization. Secon-
dary effluent BOD performance of the Auburn plant is signifi-
cantly better than that of East Boulevard. Performance of the
two plants, with respect to BOD, in 1973 was virtually identical.

Amarillo, Texas--

A 3 million gallon equalization lagoon (Figure 55) was
added to the Amarillo River Road treatment plant in September
1965 to reduce peak flows, which were creating significant
solids loss from the secondary clarifiers almost daily. At that
time, the plant capacity was 7.5 mgd, but it was receiving an
average dry weather flow of 10.5 mgd, with afternoon peak flows
of 17 mgd. Secondary clarifier overflow rates during peak flow
periods were approximately 1,100 gpd/ftz. Consistent effluent
quality at this plant must be maintained because the reclaimed
wastewater is subsequently used for cooling water (after addi-
tional treatment) by a steam-electric power generating plant and
an oil refinery. The excess effluent is discharged to a dry
stream bed. No other significant changes were made in the plant
at that time, but some operational modifications were intro-
duced. Details of operating conditions and changes have been
reported in the literature. (29)

The River Road treatment facilities consist mainly of
primary clarifiers, plug flow activated sludge, and secondary
clarifiers. Chlorinated effluent is discharged to two 9 million
gallon effluent storage ponds before reuse or discharge. The
3 million gallon equalization lagoon receives primary effluent
that is pumped to storage during excess flow periods. Flow is
returned by gravity to the influent channel of the primary
clarifiers during deficit flow periods, with the desired rate
maintained by an operator preset, automatic flow control valve.

Distributions of influent and effluent BOD and TSS concen-

trations and loads observed during corresponding 3-month periods
(August~-October) before (19264) and after (1966) instituting

150



300

Q\ _~=/INLUENT (1973)
200 =N ﬂ\\
\ ﬁ\\\°\'QQ\'FLUENT (1976-1977)
100 ' PRIMARY-B\E\ \ﬁ NI
80 EFFLUENT N N ®
1976- ;
89 ,(7 976-1977) AN _
60 v "N \\ P
28 \ \ o . N
g 0 IO TN
Z 0 N SN |
o N ‘
—_— . Y%
K \ FINAL>
o \ \ EFFLUENT
- 10 N (1973)
- :
Ll 8
(& 7 v
S 6 \Wg N
&) 5 — : N
. 4 AN FINAL EFFLUENT =\ M
[7p) -
@ , \Q (1976-1977) \ _
[ 3 \ . \
2 \‘K N :
, N \
N
1 e FILTER EFFLUENT. Y
8
.g \\3
5 \\
4
3 \\
8]
2 o
o Y
o]
' 1 . o]
.0l ol i I0 203040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN -
Figu;e 53. Distribution of TSS concentrations, Pontiac, Michigan,

Auburn Plant,

151

1973 and 1976-1977



1000

800
700

600
500

400
300

/

200

/

L= INALUENT (1973)

\L .>"\-

100
80 NI\ UENT_(1976-1977)
. P~

& TR s

PRTMARY EFFLUENT™ “\\ P
50 {1976~1977 N s
40 ~

30

i/

7

=]

RIVARYY ™~
EFFLUENT ) »
1979) .

20

/A

BOD CONCENTRATION, mg/!

7/

/
7/

N
Y/
Vd

FINAL EFFLUEN
T9716-1977) N v

0l ol I 10 203040506070 80 90 99 999 99.99
PERCENT OF VALUES GREATER THAN

Figure 54. Distribution of BODy concentrations, Pontiac, Michigan,
Auburn Plant, 1973 and 1976-1977

152



B e T

"Figure 55. Egualization basin, 3 million gallon capacity,.
Amarillo, Texas '

equalization are shown in Figures 56 through 59. The concentra-
tion and loading distributions of both BOD and TSS show similar
patterns, attributed to the similarity of influent flow distri-
butions in the equalized and unequalized periods examined.

v The distribution of effluent BOD concentrations was ob-
served to be lower and less variable during the egualized flow
period, with the difference in distribution means being approxi-
mately 8 mg/l (or 20 percent), and approximately 20 percent
difference in the log standard deviations. Very slight dif-
ference was observed between distributions of equalized and un-
equalized TSS concentrations; equalized performance was approxi-
mately 5 percent lower but more variable. These observations
correspond generally to recollections of plant operating per-
sonnel. Although significant deterioration of effluent TSS
guality was reported almost daily, (29) plant records reflected
by Figure 56 indicate relatively small improvement. It is
possible that effluent sampling procedures permitted some bias
in favor of better effluent quality. Overall reported perfor-
mance and performance characteristics described herein indicate
a slight but positive influence of equalization on effluent
quality.

153



1000
800
700
600

500 NFLUENT (I965)
400 \ | r

.\o.\.!’~

300 . =

200 INFLUENT(I%64) — iy

100
80

60
50

40 >~
30 \
_~UNEQ HALIZED

20 3 /| ___BECONDARY EFFLUENT
. 1964]

TSS CONCENTRATION,mg/|

a

QUALIZED SIS
EEELUENT=— N O
1966} (\\~‘

o HOoO~ND

N

POI Ol I 10 203040506070 80 90 99 999 99.99
PERCENT OF VALUES GREATER THAN

Figure 56. Distribution of monthly TSS concentrations, Amarillo,
Texas, 1964 and 1966

154



1000

800
700
600
500 :
400 \ : [—— UENT (T
3007 ——

\ NFUUENT \

1964)
100 p——— N

[
/
| ,;/ f

200

\d/

i

60
50

40
30 ——

NEQUALIZE
SEGONDARY EFFLUENT

/
/Y//
)/o/

Va4
—l//
/4

SECONDARY| EF*FL*EN
(1966)

10 — . | \\\\
— N

20 — : ‘EQUAHIZED

BOD CONCENTRATION, mg/l

W pH OO~ND

N

01 ol | 10 203040506070 80 90 99 999 99.99
PERCENT OF VALUES GREATER THAN

"Figure 57. Distribution of monthly BODg concentrations, Amarillo,
Texas, 1964-1966

155



100000

80000

70000

60000
50000

40000
30000

INFLU

NT (1966)

20000

/

‘FN\\;::;:\*‘JL

10000

\\\“"INFLU[NT

)

Q

8000

7000

6000
5000

Ib/day

4000

3000

2000

TSS LOAD,

S

e

UNEQUALIZED
SECONDARY

EFFLUENT

1000

800

b)Y

700

600

500

QUAL

|ZE

SEGCON

DAR

Y EF

400
300

1946)

200

100,

Figure 58.

ol |

I0 203040506070 80 90

PERCENT OF VALUES GREATER THAN

99

999 99.99

Distribution of monthly TSS loads, Amarillo, Texas,

1964 and 1966

156



100000

80000

70000

60000

- 50000

40000
30000

INFLUENT {1966)

120000

1NF

{UENT

AT
S
)

o —_

UAL

/,

SECDNDA

ZED—
RY EFFLUEN

BOD LOAD, Ib/da

1000

7}%

800

700

EF

UENT

600

500
400

300

200

100

0Ol .

Figure b59.

Ol 1

I0 203040506070 80 90

PERCENT OF VALUES GREATER THAN

99

999 99.99

Distribution of monthly BODs loads, Amarillo, Texas,

1964 and 1966

157



Figure 60. Equalization Tank, 50 million gallon capacity,
(center, behind building, underground),
Warren, Michigan

Warren, Michigan--

The City of Warren, Michigan has a large activated sludge
treatment plant serving a major urban and industrial center in
southeastern Michigan adjacent to Detroit. The treatment plant
has a design treatment capacity of 36 mgd, hydraulic capacity of
80 mgd, and pumping capacity of 150 mgd. Flows as high as 50
mgd during storm periods can be treated successfully. Average
dry weather flow in 1977 was 32 mgd, with peak-to-average ratio
about 1.2:1. Nearly half of the waste flow is of industrial
oxrigin.

Facilities consist of conventional headworks, two parallel
(essentially identical) trains of primary clarifiers, diffused
air activated sludge, and secondary clarifiers; all of which
comprise "east" and "west" plants, and effluent rapid sand
filters prior to chlorination and discharge. The plant also has
a 50 million gallon equalization/emergency storage tank (Figure
60) that is divided into 7 and 43 million gallon compartments,
and covered. The tank is currently used for temporary storage
of storm flows and influent waste when industrial spills are
detected. The tank can be filled by gravity directly from the
headworks or following primary sedimentation. Storm flows in
excess of 80 mgd are automatically diverted to the tank. The
plant is also equipped with continuous automatic cyanide moni-
toring for industrial spill detection. Flow during spills is
diverted, treated, and returned to the plant so as to avoid
process upsets. The plant is currently being provided with

158



computerized control of pumping and valving that will permit use
of the retention tank to equalize dally varlatlons in plant in-
fluent flow when completed. .

Influent and effluent TSS and BOD concentration distribution
observed for the Warren plant in the calendar year 1976 are shown
in Figures 61 and 62. The plant can be seen to provide consis-
tent high quality performance. The somewhat high secondary
effluent TSS concentrations are not critical because of the sub-
sequent effluent filtration.

Renton, Washington--

The metropolitan area of Seattle, Washlngton is served in
part by a large activated sludge secondary treatment plant
located at Renton, Washington. This plant, from the headworks
through to the secondary clarifiers, has many similarities to
the Warren, Michigan plant. The Renton plant has a design
treatment capacity of 36 mgd, hydraulic capacity of 96 mgd, and
pumping capacity of 194 mgd. The plant is designed for treating
peak dry weather flows of 72 mgd; flows of this magnitude
averaged over 24 hours have been treated successfully in recent
months. Typical peak-to-average flow ratios during dry weather
are about 1.3 to 1.4:1; average daily flows of 50-60 mgd -have
been experienced for several days at a time during wet weather.
Slightly less than half of the waste loading is of industrial
origin.

FPacilities at Renton consist of conventional headworks
followed by parallel arrangement of primary clarifiers, aeration
tanks and secondary clarifiers, similar to facilities at Warren.
The activated sludge system is designed to permit operation
ranging from plug flow to contact stabilization with a wide
range of step aeration, feeding, and solids return options in
between. The plant is not equipped with equalization facilities.
The influent interceptor, however, is designed for an ultimate
hydraulic capacity of 375 mgd, and therefore has excess volume
that can be backed up behind the influent pump station during
peak wet weather flows. Available volume at current wet weather
flow is between 4 and 6 million gallons. This volume is used
only during excessive flow conditions because of the problems
involved with solids deposition during storage. Very heavy
solids discharge occurs as storage volume is reduced to normal
flow levels, creating excessive solids loading and oxygen demand
conditions.

Influent and effluent TSS and BOD concentration distribu-
tions observed for the Renton plant for the calendar year 1976
are presented in Figures 61 and 62, along with data for the
Warren plant. The Renton plant prOV1des consistent high quallty
performance. Comparison of Renton and Warren performance shows
that the degree of secondary effluent variability is similar for

159



1000

800
700 -
600 : -
So0 7 oy
g (976) -PRIMARY EFFLUENT
300 g — 1 PEN-WEST)
\Ad’fk\ \7 (1976)
— ——
J 200 mSS S ~
o o
. \ . . >
b4 100 B ™y ~ Aul;xunEr,\E;
o 80 k S YININREGYY
p—d 20 NP T} 176
= PRIMARY EFFLUE 0 e
< €60 WARREN-GAST i
o 50 ( @| &
- 20 = J—_ 8
2
i \\ . e
S 30 : < FSHCORDARY EFFLUENT — “SPRIMARY EFFLUENT
o \ . \\N (WARRENTWEST) (RENTPN)
o 20 3 ‘Jl 76) {1976}
. oy
a SECONDJARY EFFLUENT . RN
- {WARREN-EAST) N ‘
8 - M
14 . N N
4 N\ * [ g
~ \ .
3 . Y EFFLUENT 2
FILTER |EFFLUENT (RENTON)
(WARREN) \ (1974 )
o | 1976} Ny g
I \. | .
Ol Ol | 10 203040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN
Figure 6l. Distribution of TSS concentrations, Warren, Michigan/

Renton, Washington

160



1000

800
700
600
500 ; :
4 O < (] -
° T~ - /| (RENTON) -
300 e \ 2L s PRIMARY ERFLUENT
— 200 A I~ " RENTON)
~ (1976)
a .
- 100 pmMgtzv EFFLUENT | 7" TITTra o ‘
2 80 7 WARREN-EAS T o P ——
o 8% T1978) , R~
= 60 , PRIMARY|EFFLUE ~—
= 50 - WARRENIWESD T | - 2
= : ’ ] (1976) : INFLUENT , '
z OF T ARREN) =
O 30 P (197 &
4 \
O - a \
© 20 O
< -3
fa) Q a \
o A N2 NN
m \A \.\
[o; s ~ S.EEQ%%DQR EFFLUE
§I_ ~ : <~ t1976
6 oSN
5 \\ . SECONDARY EFFLUENT R o[-
: s S
3
N SECONDARY EFFLUEHT " "SI}
- A:
> FILYER EFFLUENT s>‘4\ (WARRENEAS]) e T
(WARREN) smess= ‘\ i thd
(1976) NG
N
| N ‘
ol ol [ 10 20 3040506070 80 90 99 999 9999
PERCENT OF VALUES GREATER THAN
Figure 62. Distribution of BODg concentrations, Warren, Michigén/

Renton, Washington

161



the two plants. Average effluent TSS at Renton is significantly
lower than at Warren; the reverse is true for effluent BOD.

Several factors may contribute to these observed differen-
ces, Operation of the Renton plant is focused specifically on
maintaining low effluent TSS. This objective is used to estab-
lish desirable operating conditions in the activated sludge
system, and adjustments are continuously made in order to main-
tain optimum settling conditions in the secondary clarifiers.
The Warren plant, on the other hand, has effluent filters to
maintain desired effluent TSS, allowing aeration conditions to
be optimized for BOD removal. In addition, the Warren plant
uses alum addition to achieve required phosphorus removal. The
use of alum undoubtedly contributes to the observed differences
in secondary effluent quality.

Newark, New York-- } .
The sewage treatment plant at Newark, New York was used for

a full-scale study of simulated flow equalization sponsored by

the EPA from March to July, 1971. (30) Newark has a conven-

tional activated sludge plant with an average flow (1971) of

approximately 1.8 mgd, with a peak-~to~average ratio of about

1.4 under typical dry weather conditions.

Treatment facilities consist of conventional headworks
followed by parallel sets of primary clarifiers, aeration tanks,
and secondary clarifiers. The plant is not equipped with
equalization facilities. For the purposes of the study all
plant flow was processed through half of the parallel treatment
units, effectively doubling all process loadings. This was done
in an effort to generate operating conditions that would result
in effluent performance varying with flow rate. Under the high
loading study conditions the primary clarifier overflow rate was
approximatelg 1,000 gpd/ft2 at average flow of 1.8 mgd, or
1,700 gpd/ft“ at peak flows of 3.0 mgd during unequalized flow
conditions. The plant was operated for two consecutive periods:
the first with flows unequalized to establish plant performance,
with diurnal variation at the elevated flow rates; the second
with flows equalized, using the second aeration tank to estab-
lish plant performance under essentially constant flow condi-
tions.

Data generated in the study are somewhat controversial, and
difficult to interpret clearly. Bulking problems were experi-
enced during the equalized Phase 2 period, so that comparing
equalized and unequalized secondary performance is not possible.
Evaluation of equalization effects on primary sedimentation
using the study data is complicated by several factors: signi-
ficant increases in all waste constituents, including BOD, COD,
TS8S, VSS, etc., were observed across the equalization tank;
samples taken were not composited proportional to flow; influent

162



flows during the unequalized period were 15 to 20 percent higher-
than in the equalized period. Due to the limitations of the
data, the original investigators relied primarily on the two
2-day equalized and unequalized flow sampling periods, during
which bi-hourly sampling was conducted. Conclusions based on
these data are that primary sedimentation TSS efficiency-was - - .-
59 percent during equalized flow, as opposed to:23 percent. . o
during unequalized flow. Also the coefficient of the variation .
of diurnal concentrations was approx1mately 50 percent less
during equalized flow. =

Primary sedimentation. performance data from the study have.
been reviewed and interpreted independently. -Probability plots: .
of the daily average TSS and BOD-data, adjusted by appropriate.
factors to approximate flow weighted composite concentrations,
are presented in Figure 63. Distributions of TSS and BOD re-
moval percentages calculated from the same adjusted data are .
presented in Figure 64. Distributions of influent and-primary
effluent BOD concentrations (Figure 63) -show that little dif- :
ference was observed between equalized and unequallzed perlods.;
This corresponds to orlglnal study conclusions. - e

Distributions of plant influent and primary:effluent, K TSS
concentrations (Figure 63) show that primary effluent concentra-
tions during unequalized flow were consistently below those
during the equalized period. However, primary sedimentation
performance during the equalized flow period should be deter-
mined with respect to primary clarifier influent concentrations
(equalization tank effluent concentrations). . As shown, TSS
levels in the equalization tank were substantially higher than
in the plant influent, which resulted in the observed higher re-
movals across the primary. tank during equalized flow. . The dis-— -
tributions of equalized and unequalized flow TSS removal percen-
tages (Figure 64) show mean TSS removal to be approximately 40
percent for the 6-week equalized flow period, and approx1mately
35 percent for the correspondlng unequalized flow period.

Differences in day-to-day primary effluent varlablllty
observed between equalized and unequalized periods can be seen
in the TSS distributions of Figure 63. The broader range of
daily average primary effluent TSS concentrations observed
during the unequalized period appears to result largely from
the broader range of influent concentrations.

The conclusion of this analysis is that a modest improve- -
ment in primary sedimentation TSS removal was observed during
equalized flow conditions. However, differences in influent
conditions between the two periods, and the undefined increases
in major waste constituents across the equalization tank prevent
development of general conclusions with respect to equalization.
effects on primary clarifier performance.

163



10000

8000
7000
6000
5000

4000
3000

2000

1000

800
700
600
500
400 2P| ANT

INFLUENT {UNEQUALIZED

200 PRIMARY &" .
EFFLUENT) - EQUALIZED

° / PLANT
100 INFLUENT + FQUALIZED

98 PRIMARY s

60 ERFLUENT-U

BOD CONCENTRATION, mg/I

40
30

20

O ol | 10 203040506070 80 90 99 999 99.99
PERCENT OF VALUES GREATER THAN

Figure 63(a). Primary effluent BOD concentration distribution,
Newark, NY

164



10000

7600
6000
5000

4000
3000

2000

1000

800
700
600

500
400
300

200

TSS CONCENTRATION, mag/I

100
80

€0
50

40

30

20

PLANT

(o)

INFLUENT -

UNEQUALTZED

RIMARY

\

1)
P
N
Jox

YOAT
) PR

FECLEMT
LITLULINT

N EFFLUENT |

T INIlLUENT -

PLAN
K EQUALIZATIQ

=

UNEQUALL

ZATION

M orimaky

EFFLUENT-

EQUALTZATION

! ‘10 203040596076 80 90 99
PERCENT OF VALUES GREATER THAN

999 9999

Figure 63(b). Primary effluent TSS concentration distribution,
Newark, NY

165



600 BODs gg
500 ) 70
400 A 60
N uNEQUALIZET i
300 N a0
N\ —A=EquaLjizeg
200 CN\ 30
8 ”NA,
= 20
foed
=3 L\ AN
o EQUALIZED™N
£ 109 AN o
i AN -
o 80 o AN
g 70 > [o] i o \ e 'g
o % ;>£{) I 8
é 50 UNEQUALIZE p— a 2
40 -
g - AN e
= 30 N
w xR 9 L 4
o - bb\ 0o \\
;2 20 n\\ N \ 3
b \\
= - D\ 2
B 4o\ \
9 .
81738 N |
Of 0102051 2 5 10 20 304050 6070 80 90 95 9899 998 99.99

PERCENT OF VALUES GREATER THAN

Figure 64. Primary sedimentation removal efficiency